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TERNIUM MEXICO, S.A.DE C.V., Fecha de Emisién/ Date of issue No./ Document number
R.F.C. TME-840710-TR4 (DMA) 10/10/2009 0707536489
Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., Cédige Postal
66450 0707536489
Teléfonos: +52(81)8328-8500 0707536489
www.ternium.com
Cédigo cliente/ Customer 1D Pedido No./ Sales order Orden de compra/ Purchase order
9058903 0703114163 7089 - MTY.
e ———— -
PP Se—
Cliente/ Customer Remision/ Delivery e DECV.
PLESA ANAHUAC Y CIAS., S.A, DE 0707536489 Vs AGA ANAHUAC v CHAS. S.A. ‘L
ROGELIO MAYORGA #5605 T LDAD
:\AI;ODACA i CONTROL DE CALILAL 3
66634 T E%
Madio de Transporte/ Means of trary ortalion ,—,E Ab ; ? Q\ O b
N/A 1} BECHA e 4
| PEC TG i
iy . iy
t —r

Descripcién de mercadarias/ Goods description il
0.425" HYL-PER A A 2 X 2" 6.1Mts VDE NAC ‘ CIRRAA

1. TS Tratamiento superficial, Aceitado, Sellado / ST. Superficial treatment, Oiled, Stencilad etc 2. LE: Limite alastico / YP: Yield Point 3. RT. Resistencia a la tensién f TS; Tensile Strenght

4, RB: Rockwell B 5. LWL Limite Inferior / Lower Limit 6. LS/UL Limite Superior / Upper Limil
Observaciones / Comments CLIID#%#
Firma / Signature
Cerlificames que e} material aqui descrilo ha sido inspeccionado y y por | aurorizado ind iente del drea ’
de i con isl2clorins en conc ia con la norma amiba descritz. .
We here cerlify that he material deserbed in here has beentested end i d by ized personal indp fom 7070'44*
ihe manufacturing depariment with sate y results in rd: with requirements of lhe above specificalion
Ing. Antonio Mani
Temium Labs
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H Lt CERTIFICADO DE CALIDAw/
. Ternium MILL TEST CERTIFICATE
TERNIUM MEXICO, S.A.DEC.V. Fecha de Emisién/ Date of issue No./ Document number
R.F.C. TME-840710-TR4 (DMA) 10/10/2009 0707536489
Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., Codigo Postal
66450 0707536489
Teléfonos: +52(81)8329-8500 0707536489
www.ternium.com
Datos Generales / General Data
ColadasHeat JRecubrimiento/ Peso/Weight Espesot/ Ancho/Width Largo/Length Capa/Thickness
Coating Thickness mm
lin
kg I in mm m ft oz/ft2 gfm2
0031240 N/A 3101.728 6838 0.125in / 0.00 0.00 683.20 2240.00 N/A N/A
3.18mm
15270 N/A 1325.408 2022 0.110in / 0.00 0.00 341.60 1120.00 NIA N/A
2.79mm
16993 N/A 1848.056 4074 0.154in/ 0.00 0.00 341.60 1120.00 N/A N/A
3.91mm
16996 N/A 3696.112 8149 0.154in / 0.00 0.00 583.20 2240.00 NiA N/A
3.91mm
17161 NIA 2534.184 5587 0.125in/ 0.00 0.00 439.20 1440.00 N/A N/A
3.18mm
25223 NIA 4872.924 10743 0.141in/ 0.00 0.00 768.60 2520.00 N/A N/A s
3.58mm
RAY61094 N/A 924.882 2039 0.075in / 0.00 0.00 256.20 840.00 N/A NIA
1.917mm
RA961098 N/A 3699.528 8156 0.075in / 0.00 6.00 1024.80 3360.00 NIA . N/A kY ;
1.91mm J ¥ |
RAQ72436 NIA 1268 2795 0.125in / 0.00 0.00 219.60 720.00 N/A N/A Lk
3.18mm 2 -
UA485643 N/A 3101.728 6838 0.125in / 0.00 0.00 683.20 2240.00 N/A ta NA TE s
3.18mm . B i
ZA19880 NIA 1550.864 3419 0.125in / 0.00 0.00 341.60 1120.00 NIA > NIA ‘;5 1
| 3.18mm i by
ol

1. TS: Tratamiento superficial, Aceitado, Sellado 1 ST Superficial reatment, Qiled, Stenciled,etc

4. RB: Rockweli B

2. LE- Limite sldstico [ YP: Yield Paint

5. LULL Limite Inferior / Lower Limit 6. LSAUL Limite Superior ¢ Upper Limit

9%: 64
——
=

3. RT: Resistencia a la tansién { TS: Tensite Strenght

Observaciones / Comments

CL/ID#

Cerlificamos que el material aqui descrilo ha sida inspeccionado
de con ok i i 1

&n oo

con la nonra arrba destia.

\he manulacturing dep

y ensayago pof personal aulorizado independiente del drea
W here cerlfy that the maleral descibed in hare has been tesied and inspected by authorized personal indpendent from
1 with s sgance with requi

y resuls nts of the above specification

Firma / Signature

’
Wfous
Ing. Antonic Mani
Ternium Labs
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TERNIUM MEXICO, S.A.DEC.V.
R.F.C. TME-840710-TR4

Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolds de los Garza, N.L., Cédigo Postal

66450

Teléfonos: +52(81)8329-8500
www.ternium.com

CERTIFICADO DE CALID-. /

MiLL TEST CERTIFICATE

Fecha de Emisién/ Date of issue
(DMA) 10/10/2009

0707536489

0707536489

No./ Document number

0707536489

Page 3 of 6

Datos Generales / General Data

Colada/Heat

TSIST (1)

No. Parte/Part

Descripcion/
Description

Norma de Calidad/Quality Norm

Grado/Grade

0931240

Aceitado Liso

610403

0.125" HYL-

PERAA2 X 2"

6.1Mts VDE
NAC

TER-A500

GA

15270

Aceitado Liso

610301

0.110" HYL-

PERAAZX 2

6.1Mts BCO
NAC

TER-A500

16993

Aceitado Liso

610303

0.154" HYL-

PERAAZ2X 2

6.1Mts RJO
NAC

TER-A500

GA

16096

Aceitado Liso

610303

0.154" HYL -

PERAA2X 2

6.1Mts RJO
NAC

TER-A500

171861

Aceitado Liso

610601

0.125" HYL-
PERAA
29/2X21/2"
6.1Mts BCO
NAC

TER-AS00

GA

£0.

25223

Aceitado Liso

610705

0.141" HYL-

PERAA3X 2

6.1Mts VDE
NAC

TER-A500

GA

9¢ 6¥ 01 (30

RA961094

Aceitado Liso

880702

0.075" HYL-
PERAAL3X
2" 6.1Mts NAC

TER-A500

GA

RAS61098

Aceitado Liso

880702

0.075" HYL-
PERAAL3 X
2" 6.1Mts NAC

TER-A500

GA

RAG72436

Aceitado Liso

610601

0.125" HYL-
PERAA
21/12X21/2"
6.1Mts BCO

NAC

TER-A500

GA

1. TS: Tratamiento superficial, Acaitado, Sellado / ST: Supsricial treatment, Qilsd, Stencilad,stc
4. RB: Rockwell B

2. LE: Limite eldstico / YP: Yield Point
5. LILL Limite Inferior / Lower Limit

3 RT Resistencia a la tension / TS: Tansite Strenght
6. LS/UL Limite Superior / Upper Limit

L€

A
3%
ol

L}

£
H

5
&

s

[T

R

L W

L

Observaciones / Comments

ClLIID#

Cemﬁcamos que el maledal aqm descrlo ha sida |

&1 0ONC

por personal

¥
i con la norma amba descrita,

del diea

WE here cenify lhal ihe malerial dscnbed In here has been tested and inspected by authorized personal indpendent from

the manufacluring department with setisfaciory results in

of the above

e wilh

Firma / Signature

A Ve’

ing. Antonio Mani
Temium Labs
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TERNIUM MEXICO, S.A.DEC.V.

CERTIFICADO DE CALIDAw /
MILL TEST CERTIFICATE

Fecha de Emisién/ Date of issue No./ Document number

Page 4 of 6

R.F.C. TME-840710-TR4 (DMA) 10/10/2009 0707536489
Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolés de los Garza, N.L., Cédigo Postal
66450 S 0707536489
Teléfonos: +52(81)8329-8500 0707536489
www.ternium.com
UA485643 | Aceitado Liso 610403 0.125" HYL- TER-AS500 GA
PERAAZ2X 2
6.1Mts VDE
NAC
ZA19880 | Aceitado Liso 610403 0.125" HYL- TER-AS00 GA
PERAAZXZ2
6.1Mts VDE
NAC
Calidad del Acero / Steel Quality (Propiedades Mécanicas Longitudinales)
Colada/Heat LE / YP (2) % Elongacion f RTTS (3)
Elengation %
Mpa KSI1 Mpa KS|
0931240 359 52.0 34 372 54.0
15270 359 52.0 32 393 57.0 -
16993 421 61.0 27 441 64.0 o
16996 414 60.0 20 448 65.0
17161 317 46.0 36 359 52.0
| 25223 393 57.0 28 414 60.0 . T
RAG61094 345 50.0 33 393 57.0 & } j
RA951098 345 50.0 33 407 59.0 ey
RAD72436 324 47.0 37 365 53.0 8 { 4
UA485843 359 52.0 34 407 59.0 i é:{,@
ZA19880 379 55.0 a0 434 63.0 — B 3
«@ iZ5 1
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis) - . ;ﬁ‘
Colada/Heal C P S Al Si_| Cu [ Ni Cr o j ot
0931240 0.060 0.190 | 0.009 | 0.008 | 0.046 {1 0.011 | 0.011 | 0.005 { 0.008 F a
&
Calidad del Acero / Stee! Quality (Andlisis Quimico/Chemical Analysis)
Colada/Heat C P S Al Si Cu Ni Cr
15270 0.050 0.180 | 0.005 | 0.002 | 0.027 | 0.020 | 0.080 [ ©.090 | 0.020
Calidad del Acero / Steel Quality (Andlisis Quimico/Chemical Analysis)
Colada/Heat C P S Al Si Cu Ni Cr
16993 0.070 0450 | 0.008 | 0.007 | 0.031 | 0.020 | 0.040 | 0.010 | 0.010

1. TS: Tratamiento superficial, Aceilado, Sellado / ST Supesficial treatment, Qiled, Stenciled,etc

4. RB: Rockweli

2. LE: Limite sldstico f YP: Yield Point
5. LWLL Limite Inferior # Lower Limit

3. RT Resistentia a la tensidn / TS: Tansile Strenght
6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

CL/ID#

Cenlificamos que el material aqui desciito ha sido Inspecdonada y ensayado por perscnal avlorizada independiente del drea
de manufaclura con resultados satisfactorios en concordancia con la ngma amiba descrita.
We here cerfify that he malerial described in here has been lasted and inspecied by authorized persanal indpeqadent from

the manufecturing deparment with

Yy resuls in

rdance with req

of the above specification

Firma / Signature

Ji e

Ing. Anlonio Mani
Ternium Labs
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TERNIUM MEXICO, S.A.DEC.V.

R.F.C. TME-840710-TR4
Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolds de los Garza, N.L., Codigo Postal

66450
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www._ternium.com

Calidad del Acero / Steel Quali

{Andlisis Quimico/Chemical Analysis)

Colada/Heat C Mn P S Al Si Cu Ni Cr
16996 0.060 0.450 | 0.008 | 0.004 | 0.035 | 0.020 { 0.040 | 0.010 | 0.020
Calidad de! Acero / Steal Quality (Analisis Quimico/Chemical Analysis)
Colada/Heat C Mn P S Al Si Cu Ni Cr
17161 0.040 0.180 | 0.005 | 0.006 | 0.028 | 0.030 | 0.040 | 0.020 | 0.010
Calidad del Acero / Steel Quality (Andlisis Quimico/Chemical Analysis)
Colada/Heat [+ Mn P S Al Si Cu Ni Cr
25223 0.060 0.150 | 0.008 | 0.003 { 0.037 | 0.030 { 0.040 | 0.010 | 0.010
Calidad del Acero / Stee! Quality {Analisis Quimico/Chemical Analysis)

Colada/Heat C Mn P ] Al Si Cu Ni Cr
RAS61094 0.096 0.337 | 0.012 | 0.010 | 0.043 | 0.024 | 0.005 | 0.015 | 0.020
Calidad del Acero / Steel Quality (Analisis Quirmico/Chemical Analysis)

Colada/Heat Cc Mn P S Al Si Cu Ni Cr
RA961098 0.085 0.340 | 0.012 | 0.006 | 0.034 | 0.023 { 0.006 | 0.015 | 0.019
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)

Colada/Heat C Mn P S Al Si Cu Ni Cr
RAS72436 0.045 0.182 | 0.007 | 0.013 | 0037 | 0.015 | 0.012 | 0.017 | 0.014
Calidad del Acero / Steel Quality (Andlisis Quimico/Chemical Analysis)
Colada/Heat C Mn P S Al Si Cu Ni Cr
UA485643 0.090 0.370 { 0.010 | 0.010 | 0.041 | 0.013 | 0.046 | 0.013 | 0.029
Calidad del Acero / Steel Quality {(Andlisis Quimico/Chemical Analysis)
Colada/Heat ] Mn P S Al Si Cu Ni Cr
ZA19880 0.130 0.500 { 0.013 | 0.011 | 0.045 | 0.010 | 0.620 { 0.030 | 0.020

1. TS: Tratamiento superficial, Aceitado, Sellado # ST. Superficiat treatment, Qiled, Stenciled etc

4. RB: Rockwell B

2, LE: Limite slastico / YP: Yield Point
§. LULL Limite inferior / Lower Limit

3. RT: Resistencia a la lensién / TS: Tensile Strenght
€. LSIUL Limite Superior { Upper Limit

)

oL 1%

9¢ 64

Observaciones / Comments

ClL/ID#

Cerlificamos que €l matesial aqui descrilo ha sido insp

WS en

¥ ensayado por p

de irg con LE

i autorizado independiente del rea
ia con la noma armiba descrita.

We here cenify that the materiat descrided in here has been tested and inspected by authorzed personal indpendent from
the manufactufing departmen with salisfaciory cesulls in accordanca wilh requirements of the abave specification

Firma / Signature

dd 7

Ing. Anionia Mani
Temium Labs

Page 5 of 6
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TERNIUM MEXICO, S.A.DEC.V.

CERTIFICADO DE CALILAD/
MILL TEST CERTIFICATE

Fecha de Emisién/ Date of issue

No./ Document number
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R.F.C. TME-840710-TR4 (DMA) 10/10/2009 0707536489
Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., Cédigo Postal
66450 ; 0707536489
Teléfonos: +52(81)8329-8500 0707536489
www ternium.com
Calidad de Tuberia / Piping Quality
Colada/Heat |Piezas / Pieces Dimensiones/Dimensions Norma de | Grado / Grade
Calidad/Quality,
Norm
Largo/Length | Diam/Dim 1 Dim2 Dim3
m/ ft mm /in mm/in mm / in
0931240 112 6.1/20 50.8 / 2in 50.8/2in N/A TER-A500 GA
15270 56 6.1/20 50.8 / 2in 50.8 / 2in N/A TER-A500 GA
16893 56 6.1/20 50.8 / 2in 50.8 / 2in NIA TER-A500 GA
16996 112 6.1/20 50.8/ 2in 50.8 / 2in N/A TER-A500 GA
17161 72 5.1/20 63.5/21/2in | 63.5/2 1/2in N/A TER-AS00 GA
25223 126 6.1/20 76.2/ 3in 50.8/ 2in N/A TER-A500 GA
RAS61094 42 6.1/20 76.2 { 3in 50.8 / 2in N/A TER-A500 GA
RA961008 168 6.1/20 76.2 / 3in 50.8 / 2in N/A TER-AS00 GA
RA972436 36 6.1/20 63.5/21/2in | 63.5/2 1/2in N/A TER-AS00 GA
| UA485643 112 5.1/20 50.8 / 2in 50.8/ 2in NIA TER-A500 GA
ZA19880 56 6.1/20 50.8 / 2in 50.8 / 2in N/A TER-A500 GA
-
€ [V
&
——
Lo
in
O
W
o

1. TS: Tratamianto superficial, Aceftade, Sefiado F ST Superficiat treatment, Qiled, Stenciled, eic

4. RB: Rockwell B

2. LE; Limite elastico / YP: Yield Point
5. LULL Limite Inferior f Lower Limit

3. RT. Resistencia a la tensién / TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

ClL/D#

Ceificamos que el matenal aqu| dascmn ha sido inspeoci ¥ Autorizadao ind L del drea ri
da man con dancia con la nofma lrﬁba descrita. . fr 7P
We hera cedlify that the material desubed in here has been tesied and inspetied by authorized parsonat mdpendem from
0 ith oy fesuls in with reqs of the above sp
Ing. Antonio Mani
Temium Labs

Firma / Signature
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